
Clear Creek / Standley Lake Watershed Agreement 

2017 Annual Report

 

2019 
Annual 
Report 

July 16, 2020 

Clear Creek / Standley Lake 
Watershed Agreement 



Clear Creek / Standley Lake Watershed Agreement

2017 Annual Report

2019 Clear Creek Watershed Annual Report 
July 16, 2020 

Submitted to the Water Quality Control Commission by: 

Black Hawk/Central City Sanitation District 
Central Clear Creek Sanitation District 

Church Ditch Water Authority 
City of Arvada 

City of Black Hawk 
City of Golden 

City of Idaho Springs 
City of Northglenn 
City of Thornton 

City of Westminster 
Clear Creek County 

Clear Creek Skiing Corporation 
Climax Molybdenum Company/Henderson Operations 
[...]
Agreement shaped the Watershed Monitoring 
Program and has resulted in a long term, robust data 
set that is used to both monitor the success of water-
quality actions and to inform future projects.  To 
continue efforts to protect Standley Lake water 
quality, a numeric chlorophyll a standard was 
implemented in 2009.  

 

In 2009, the Water Quality Control 
Commission adopted a numeric 
chlorophyll a standard for Standley 
Lake.  A 4.0 µg/L chlorophyll a 
standard was established as a 
protective measure for this drinking 
water supply reservoir.  The standard 
is evaluated on an annual basis using 
the average of the nine monthly 
averages of observed data for the 
period from March through November. 

Chlorophyll a Standard 

Standley Lake  



2.  THE SETTING  

 

 

Clear Creek / Standley Lake Watershed 2019 Annual Report   3 

 

CLEAR CREEK WATERSHED AND THE UPPER BASIN 

 

The Upper Clear Creek 
Watershed covers 450 square 
miles and is located west of 
Denver, Colorado, with 
headwaters at the Continental 
Divide (Figure 1).  The Upper 
Basin of the watershed is the 
portion above the headgates 
for the three canals supplying 
Standley Lake.  It extends from 
the headwaters downstream to 
near the City of Golden.  In 
addition to supplying drinking 
water for 350,000 residents in 
the watershed (including the 
Cities of Northglenn, Thornton 
and Westminster), Clear Creek 
provides water for recreational, 
agricultural, and industrial 
purposes. 
 

Rafters on Clear Creek  

Figure 1.  The Standley Lake Watershed: Upper Basin and Canal Zone 



2.  THE SETTING  

 

 

Clear Creek / Standley Lake Watershed 2019 Annual Report   4 

 

CANAL ZONE 

 
Figure 2.  The Canal Zone Showing the Three Canals that Divert Water from Clear Creek to Standley Lake 
The Canal Zone is the drainage area that includes three canals that divert water from Clear Creek 
into Standley Lake: Church Ditch (Church), Farmers’ High Line Canal (FHL), and the Croke Canal 
(Croke) (Figure 2).  The three canals are low-gradient, earthen, open, and unlined.  In addition, 
they are subject to nonpoint-source loading from adjacent horse and cattle operations, other 
agricultural activities, and residential properties (some with on-site wastewater treatment systems, 
OWTS [septic tanks]).  To protect Standley Lake’s water quality, efforts have been made since 
the 1990s to reduce the majority of storm water inputs/runoff into the delivery canals.  As a result, 

~80% of stormwater inputs have been hydrologically 
disconnected from the canals.  The Kinnear Ditch 
Pipeline (KDPL), which provides flow from the 
Fraser River, South Boulder Creek, and Coal Creek, 
also contributes water to Standley Lake (< 6%).  
The four inflows and their associated typical 
diversion seasons are provided in Table 1.  
  

Inflow Diversion Season 
FHL April 14 – October 31 

Croke October 31 – April 14 
Church Ditch April 14 – October 31 

KDPL Year Round 

Table 1.  Inflow Sources and Diversion Seasons 



2.  THE SETTING  

 

 

Clear Creek / Standley Lake Watershed 2019 Annual Report   5 

 

STANDLEY LAKE 
Standley Lake is a municipal and agricultural 
reservoir located in Jefferson County, Colorado.  
Construction of the dam was completed in 1912 
and in 1963, the City of Westminster expanded 
the reservoir to its current storage capacity of 
43,000 acre-feet.  The reservoir is a direct-use 
drinking water supply for over 300,000 
consumers in Northglenn, Thornton, and 
Westminster.  The reservoir also provides 
recreation opportunities as well as water to farms 
located in Adams and Weld counties.  It is owned 
and operated by the Farmers’ Reservoir and 
Irrigation Company (FRICO) and is the third 
largest reservoir in the Denver metropolitan area, 
covering approximately 1,200 acres.  Standley 
Lake receives the majority of its inflows from the Clear Creek Watershed via three canals.  
Through the Watershed Monitoring Program, the reservoir is monitored regularly during the ice-
free period. 

Kayakers enjoying Standley Lake  Pelicans on Standley Lake  

Aerial image of Standley Lake 

Standley Lake  



3A.  2019 ACCOMPLISHMENTS – THE UPPER BASIN  
 

 

Clear Creek / Standley Lake Watershed 2019 Annual Report   6 

 

MONITORING IN THE UPPER BASIN  
Flow measurements are collected at four 
locations.  Water-quality samples are 
collected at 15 stations throughout the 
watershed to monitor the concentrations 
of nutrients, select metals, and other key 
constituents.  Upper Basin monitoring 
activities have been designed to evaluate 
the relative contributions of various 
nutrient sources, the effectiveness of 
BMPs, wastewater treatment facility 
(WWTF) operational changes, and 
nutrient reductions from WWTF 
upgrades.  The Watershed Monitoring 
Program uses a combination of ambient grab samples, 24-hour ambient composite samples, and 
the automated collection of composite event samples to assess water quality.  In 2019, a total of 
65 samples were collected in the Upper Basin of the watershed (Table 2). 
Table 2.  Samples Taken in the Upper Basin, 2019 

 

Type of Sample Total Number of Samples 
Collected 

Grab samples 43 
Ambient composites 16 

Storm-triggered composites 6 

Clear Creek at CC26 (Lawson) 

Grab samples provide a 
water-quality snapshot in time. 

Composite samples provide a 
more complete picture of 
water-quality fluctuations over 
the course of the 24-hour 
sampling period.  Two types of 
composite samples are 
collected:  

• Ambient samples are 
collected on a periodic 
basis over a 24-hour period 
during base flow. 
 

• Event samples are 
collected during storms 
when elevated 
turbidity/conductivity 
triggers the autosamplers. 

Sample Types for the 
Upper Basin 

Taking a grab sample of Clear Creek at CC26 (Lawson) 



3A.  2019 ACCOMPLISHMENTS – THE UPPER BASIN 

Clear Creek / Standley Lake Watershed 2019 Annual Report 7 

WASTEWATER TREATMENT FACILITIES AND REGULATION 85 

Figure 3.  WWTF Locations in the Upper Basin 
Of the nine wastewater treatment facilities (WWTFs) in the 
Upper Basin (Figure 3), only the Black Hawk / Central City 
Sanitation District facility (design capacity of 2.0 MGD) is 
subject to Regulation 85 effluent limits and monthly 
monitoring requirements.  Minor dischargers (less than 1 
MGD design capacity) are required to sample once every 
two months at a minimum.  This applies to the seven 
domestic WWTFs in the watershed: Loveland Ski Area, 
Georgetown, Empire, Central Clear Creek, Idaho Springs, St. Mary’s, and Clear Creek 
High School.  Effluent nutrient concentrations for these WWTFs and Henderson Mine (an 
industrial discharger located above the town of Empire) are summarized in Table 3.  WWTFs 
are required to monitor total inorganic nitrogen and total phosphorus, per Regulation 85.  
Since this report focuses on total nitrogen (TN) and total phosphorus (TP), TN is reported here.  
Table 3.  Effluent Nutrient Concentrations and Flows from WWTFs in the Clear Creek Watershed for 2019 

Location WWTF 
Average 

Flow 
(MGD) 

Sample 
Count 

Total Phosphorus (mg/L) Total Nitrogen (mg/L) 

Min Max Median Min Max Median 

 Loveland Ski Area 0.007 12 0.16 3.67 0.41 5.93 72.59 31.40 
Henderson Mine* 1.964 18 0.005 0.005 0.005 1.40 5.92 2.63 

Georgetown 0.256 6 0.01 0.05 0.04 1.70 7.30 3.95 
Empire 0.025 6 0.07 1.21 0.51 13.45 42.22 19.78 

Central Clear Creek 0.028 11 0.08 5.96 4.16 10.06 36.81 25.10 
St. Mary's 0.098 10 0.12 2.82 1.47 2.94 27.59 17.65 

Idaho Springs 0.248 12** 0.25 1.12 0.58 1.08 4.73 2.30 
Black Hawk/Central 

City 0.322 11 0.09 0.26 0.10 5.60 19.10 7.80 

Clear Creek High 
School 0.008 11 6.73 24.60 9.42 0.50 75.45 13.33 

*TP data for Henderson Mine were all non-detect and are reported here at ½ the detection limit.
** Idaho Springs TN data summary based on 11 samples.

In 2012, the Water Quality Control 
Commission (WQCC) adopted 
Regulation 85 (CDPHE, 2012), 
the Nutrients Management Control 
Regulation, which establishes 
numeric limits for nutrient 
concentrations in WWTF effluent. 

Regulation 85 

Downstream 

Upstream



3A.  2019 ACCOMPLISHMENTS – THE UPPER BASIN  
 

 

Clear Creek / Standley Lake Watershed 2019 Annual Report   8 

 

 

NONPOINT SOURCE CONTROL 

This section highlights key accomplishments in 2019 for nonpoint source pollution control and 
monitoring in the Upper Basin.   

The City of Golden operates under a Municipal Separate Storm Sewer System (MS4) permit 
and is designated a Qualifying Local Program (QLP) by the Water Quality Control Division.  In 
2019, the City reapplied for QLP designation, incorporating 2018 Division-initiated changes to the 
Construction General Permit into the City’s Stormwater Quality Permitting Program.  Under this 
permit and designation, the City ensures that erosion and sediment controls are implemented on 
construction sites.  In 2019, The City of Golden administered 26 stormwater quality construction 
permits; conducted 637 erosion and sediment control inspections; issued 339 written notifications 
of violations; issued 43 verbal notifications of violation; and issued four stop work orders.  The 
City of Golden performs annual inspections of all permanent water-quality BMPs and requires 
routine cleaning and maintenance be performed by property owners.   

In 2019, a project to enlarge and improve a regional extended detention basin was completed in 
the Lena Gulch watershed.  This was a joint project between the City of Golden, Mile High Flood 
District, Jefferson County, and the Colorado Department of Transportation and is located on the 
southeast corner of I-70 and the 6th Avenue interchange.  The basin was enlarged to provide 18.7 
AF of storage which reduced the 100-year flows from 450 cfs to 148.5 cfs.  In addition, the 
upgraded extended detention basin integrates full spectrum detention which will reduce release 
rates for smaller storms and provide water-quality benefits that were not provided prior to 
modifications. 

EMERGENCY RESPONSE AND ILLICIT DISCHARGES 

Clear Creek County Office of Emergency 
Management uses the Code Red Emergency 
Call-Down System.  This system is used to 
promptly and effectively notify downstream 
users of Clear Creek water of any potential 
contamination from an upstream source.  The 
system is initiated when incidents / spills into 
Clear Creek or its tributaries occur.  In 2019, the 
call-down system was activated seven times. 

Georgetown replaced three aeration blowers, installed a new uninterruptible power supply, 
replaced a failed on-site hypochlorite generation with bulk liquid sodium hypochlorite, 
installed a fourth tertiary filter, and installed a new weir in the secondary clarifier. 

Idaho Springs Water Resource Reclamation Facility began construction on Project 1 of 
the plant expansion. Project 1 includes two new aerobic digesters, new headworks and 
screening equipment, relocation of the dewatering equipment, installation of a pre-
equalization basin, and the installation of a six-disc tertiary filtration system.  

2019 WWTF Improvements 

The City of Golden responded to 46 reports of 
illicit discharges to the storm system resulting 
in: 
• 16 written warnings;  
• 19 verbal warnings;  
• 2 summons; and  
• 3 cases where clean-up costs were levied. 

Illicit Discharges in The City of Golden  



3A.  2019 ACCOMPLISHMENTS – THE UPPER BASIN  
 

 

Clear Creek / Standley Lake Watershed 2019 Annual Report   9 

 

WILDFIRE PLANNING STUDY 

The Upper Clear Creek Watershed Association (UCCWA) is an organization of dischargers, 
governmental entities, and other organizations, formed to work cooperatively toward the goal of 
improving water quality in Clear Creek.  In August of 2019, UCCWA, in partnership with the City 
of Golden and the Standley Lake Cities, contracted with Matrix Design Group to complete a 
wildfire planning study to include pre-fire planning to prepare the watershed for a potential wildfire 
and post-fire responses.  The major goals of this study are: 

• Reducing the impact to citizens in a post-fire scenario; 
• Improving water and wastewater infrastructure resiliency;  
• Crafting a list of risk mitigation projects to undertake before a wildland fire;  
• Collaboration to qualify for funding to implement projects pre-fire; 
• Building strong relationships for coordination post-fire; and  
• Increasing coordination with the United States Forest Service and Colorado State Forest 

Service.  

Study partners also applied for a $40,000 grant (awarded in 2020) from the Colorado Water 
Conservation Board to conduct sediment and debris flow sensitivity analyses and fluvial hazard 
zone mapping in the highest priority sub-basins of the watershed. Thus far, a robust GIS 
database and mapping tool for the Clear Creek watershed was developed, including data layers 
of wildfire risk, probability and intensity, drinking water risk, forest management, runoff potential, 
wildland urban interface delineation, and zones of concern.  Next steps are to select the highest 
priority sub-basins for more detailed debris flow analyses and project identification.  The target 
date for the completion of the pre-fire study is December 2020. 

PUBLIC EDUCATION AND OUTREACH 

In 2019, the City of Golden utilized their website, direct mailing, and public events to keep their 
residents informed on practices to maintain and improve water quality (dog waste, household 
runoff, fertilizer, etc.).  

The City continued its long-standing partnership with ReSource Central to offer three programs: 
Water-Wise Landscape Seminar, Garden in a Box, and Slow the Flow.  Through these three 
programs, the city provided a Water-Wise Landscape Seminar to 80 attendees, 177 water 
conserving gardens, and 31 residential sprinkler system inspections.  The three programs 
incentivize water conservation and promote nutrient management through efficient water use in 
the landscape and a reduction of irrigation overflow to the storm sewer system. 

The City of Golden Sustainability Department worked 
with ReSource Central on a Grass to Garden Turf 
Replacement Program.  Two homes were selected to 
beautify their landscape and save water by removing 
their grass and replacing it with a free Garden in a Box 
landscape.  The program equipped residents with the 
knowledge, resources, plant materials, and landscape 
design needed to transform a portion of their lawn into a 
Xeriscape garden.  

The Rooney Road Recycling Center 
provides critical recycling and disposal 
services for household hazardous 
waste and electronics.  In 2019, the 
facility collected over 288 tons of 
household hazardous waste.  

Rooney Road Recycling Center  



 

 

Clear Creek / Standley Lake Watershed 2019 Annual Report   10 

 

3B.  2019 ACCOMPLISHMENTS – THE CANAL ZONE  

MONITORING IN THE CANAL ZONE 
To provide information for evaluation of the nutrient loads from nonpoint sources in the Canal 
Zone, the Church, Croke, and FHL canals are sampled at the headgates where water is diverted 
from Clear Creek and again at the inlets to Standley Lake.  The KDPL is sampled upstream in 
Coal Creek and near the inlet into Standley Lake.  
Figure 2 shows the headgate and inlet monitoring 
locations for each canal.  Routine monitoring for the 
Canal Zone is described in detail in the Watershed 
Monitoring Program.  A total of 97 samples were 
collected in the Canal Zone in 2019.  Sample types 
include: grab samples, ambient composites, storm 
triggered composites (event), and first flush 
composites (Table 4).  These samples are important 
for assessing how water quality changes along each 
canal as well as for quantifying loads into the 
reservoir. 
 

CANAL IMPROVEMENTS  
City of Northglenn Staff completed autosampler housing 
maintenance in 2019.  Sampler boxes were repainted, decking 
was replaced, hinges were spot welded, and rust was removed.  
The maintenance guide was updated. 
Church Ditch Water Authority (CDWA) continues to focus on 